
 

Works Approval: W6772/2023/1 

 

 

Application for Works Approval  

Part V Division 3 of the Environmental Protection Act 1986 

Works Approval Number W6772/2023/1 

 

Applicant Chevron Australia Pty Ltd 

ACN 086 197 757 

 

File number DER2022/000691 

 

Premises Gorgon LNG Project 

 
Legal description –  

Part of Crown Lease L077431, Certificate of Title Volume 
LR3168 Folio 315, Site 1 on Deposited Plan 409277; Part of 
Crown Lease L077428, Certificate of Title LR3158 Folio 476, 
Site 5 on Deposited Plan 64220; Temporary Wastewater 
Injection Facilities Licence LIC00554/2009_1_43; Part of 
Revised Service Corridor Easement L641372, Certificate of 
Title Volume LR3142 Folio 58, Deposited Plan 91514 and;  
Onshore Feed Gas Pipeline Right of Way Easement 
L466759, Certificate of Title Volume LR3142 Folio 58, 
Deposited Plan 91514. 

As defined by the premises boundary coordinates within 
DWER document: DWERDT820335. 

 

Date of report 17/08/2023 

 

Proposed Decision 

 

Works approval granted 

 
 

 

Decision Report 

 



 

Works Approval: W6772/2023/1  1 

Table of Contents 

1. Decision summary .............................................................................................. 1 

2. Scope of assessment ......................................................................................... 1 

 Regulatory framework ......................................................................................... 1 

 Application summary ........................................................................................... 1 

 Background and application overview .................................................................. 1 

 WWTP (Category 54) ............................................................................... 2 

 Liquid waste facility (dewatering facility (Category 61)) ............................ 3 

 Crushing and screening (Category 12) ..................................................... 4 

 Legislative Context .............................................................................................. 5 

 Part IV of the EP Act ................................................................................ 5 

3. Risk assessment ................................................................................................. 7 

 Source-pathways and receptors .......................................................................... 7 

 Emissions and controls ............................................................................ 7 

 Receptors ................................................................................................. 1 

 Risk ratings .......................................................................................................... 3 

4. Consultation ........................................................................................................ 7 

5. Decision ............................................................................................................... 7 

6. Conclusion .......................................................................................................... 7 

References ................................................................................................................... 8 

Appendix 1: Summary of DBCA’s comments on application .................................. 9 

Appendix 2: Summary of applicant’s comments on risk assessment and draft 
conditions .................................................................................................................. 11 

 

Table 1: Final treated effluent quality criteria ............................................................................ 3 

Table 2: Considerations of MS 800 conditions relevant to this application ................................ 5 

Table 3: Proposed applicant controls ....................................................................................... 1 

Table 4: Sensitive human and environmental receptors and distance from prescribed activity . 1 

Table 5: Risk assessment of potential emissions and discharges from the premises during 
construction, commissioning and operation .............................................................................. 4 

Table 6: Consultation ............................................................................................................... 7 

 

Figure 1: Overview of wastewater treatment process ............................................................... 2 

Figure 2: Liquid waste facility schematic .................................................................................. 4 

 



 

Works Approval: W6772/2023/1  1 

1. Decision summary  

This decision report documents the assessment of potential risks to the environment and 
public health from emissions and discharges during the construction and operation of the 
premises. As a result of this assessment, works approval W6772/2023/1 has been granted. 

2. Scope of assessment 

 Regulatory framework 

In completing the assessment documented in this decision report, the Department of Water 
and Environmental Regulation (the department; DWER) has considered and given due regard 
to its regulatory framework and relevant policy documents which are available at 
https://dwer.wa.gov.au/regulatory-documents. 

 Application summary  

On 14 December 2022, Chevron Australia Pty Ltd (CAPL / the applicant) submitted an 
application for a works approval to the department under section 54 of the Environmental 
Protection Act 1986 (EP Act). 

The works approval application is to support the Gorgon LNG Project which operates under 
licence L9102/2017/1 on Barrow Island through the construction and time limited operations of 
the following:  

• An additional wastewater treatment plant (WWTP) with a design capacity of 
485.1m3/day to support the permanent WWTP at the premises as the current bridging 
plant is approaching it’s end of design life; 

• a dewatering facility (liquid waste facility) with capacity to process wastewater volumes 
of 500 – 1000 barrels per day to manage drilling waste produced off-site separating 
suspended solids from the brine for efficient disposal; and  

• up to three mobile crushing and screening plants to support; installation of the Jansz 
lo compression umbilical along the Gorgon and Jansz Feed Gas Pipeline Right of Way, 
and trenching activities between the gorgon gas treatment plant (GGTP) and pressure 
management drill centre D (DC-D) to install a new power cable. 

The premises relates to the categories and assessed production / design capacity under 
Schedule 1 of the Environmental Protection Regulations 1987 (EP Regulations) which are 
defined in works approval W6772/2023/1. The infrastructure and equipment relating to the 
premises category and any associated activities which the department has considered in line 
with Guideline: Risk Assessments (DWER 2020b) are outlined in works approval 
W6772/2023/1. 

 Background and application overview 

The applicant currently operates the Gorgon LNG Project under licence L9102/2017/1. The 
licence authorises operation of a three-train gas treatment plant including supporting 
infrastructure, reservoir carbon dioxide (CO2) injection infrastructure, two wastewater treatment 
plants, liquid waste facility, diesel storage facility, waste concrete storage, waste transfer station, 
bulk storage of chemicals and a concrete batching plant under categories 10, 34, 52, 54, 61, 
61A, 73 and 77 of the Environmental Protection Regulations 1987 (EP Regulations). 

The Gorgon LNG Project (the premises) is located on Barrow Island, an A-Class Nature Reserve 
(Crown Reserve 11648) situated 85 km north-west of Onslow.  

 

 

https://dwer.wa.gov.au/regulatory-documents


 

Works Approval: W6772/2023/1  2 

 WWTP (Category 54)  

CAPL proposes to construct a WWTP in the general utilities area to treat wastewater 
produced on Barrow Island. The WWTP will support the existing permanent WWTP authorised 
under licence L9102/2017/1 as the current bridging WWTP is approaching the end of its 
design life. The proposed WWTP will be designed to treat up to 458.1m3/day of raw 
wastewater and the proposed layout of the plant is pictured in figure 3 of the issued works 
approval. Treated wastewater will be disposed through deep well injection primarily through 
permanent wastewater disposal (PWD) wells whilst solid waste will be dewatered, packaged 
in enclosed receptacles and stored at the waste transit station (WTS) prior to removal from the 
island for disposal at a licensed facility. 

Process 

The WWTP will receive flow-equalised sanitary wastewater from within the GGTP, staff 
accommodation and other supporting facilities. Raw effluent will be piped from the Flow 
Equalisation Tank to the WWTP where it will be treated using membrane bioreactor (MBR) 
technology, the same used at the existing permanent WWTP. The raw effluent will pass 
through inlet screens to remove residuals >2mm, the screens will feed residual waste to 
screening bins. Screened effluent is then processed through a series of process tanks (all 
capacities are approximate) including: 

• an anoxic tank (84,000 L);  

• an aerobic tank (1,680,000 L); 

• a post-anoxic tank: (84,000 L);  

• a MBR tank: (72,000 L); 

• an aerobic sludge digester tank (94,000 L) and;  

• a treated effluent tank (55,000 L). 

Within the MBR tank a Norit Membrane System is used to separate mixed liquor suspended 
solids from the treated effluent via ultrafiltration at 0.03 μm. A schematic of the process can be 
seen in Figure 1 below. 

 

Figure 1: Overview of wastewater treatment process  

Outputs  

Treated effluent will be transferred to the existing liquid waste facility via an above ground 
glass fibre reinforced pipeline where it is mixed with other liquid wastes within the disposal 



 

Works Approval: W6772/2023/1  3 

water tanks. It is then transported by a high-pressure pipeline to the PWD wells for disposal 
through deep well injection to the confined Flaccourt subsurface geological formation at a 
depth greater than 1000 m bgl through two wells (discharge points ZWI1 and ZWI2). Effluent 
will also be transferred to the temporary wastewater injection plant (TWIP) located 6km west 
of the GGTP for disposal when required. Effluent transferred to the TWIP is also disposed to 
the Flaccourt geological formation via deep well injection through two wells (discharge points 
WDW1 and WDW2). All discharge points locations are pictured in figure 5 of the issued works 
approval. 

CAPL propose to monitor effluent quality in line with the current program implemented for the 
existing permanent WWTP within licence L9102/2017/1. This encompasses quarterly 
monitoring of water quality coupled with continuous monitoring of inflow and outflow of the 
plant. Additional monthly monitoring of discharge points (TWIP and PWD wells) is also 
required under licence L9102/2017/1 inclusive of pH, total suspended solids (TSS) and total 
recoverable hydrocarbons (TRH). 

The design of the WWTP aims to comply with the effluent design criteria listed in Table 1 
below. The criteria are the expected water quality for when the plant is operating at the optimal 
level of performance and may not be consistently achievable during commissioning and day to 
day operation of the facility. These values align with the design criteria for the existing 
permanent WWTP.  

Table 1: Final treated effluent quality criteria 

Parameter Effluent design criteria 

Biological oxygen demand, 5 day (BOD5) < 20 mg/L 

Total Nitrogen (TN) < 5 mg/L 

Total Phosphorous (TP) < 0.5 mg/L 

Total suspended solids (TSS) < 30 mg/L 

Turbidity < 5 NTUs 

E. coli (CFU/100mL) < 10  

Residual Chlorine 0.2 – 2 mg/L 

pH 6.5 – 8.5 mg/L 

It is estimated that 0.2 tonnes of solid waste will be produced per day. Solid waste sludge will 
be dewatered, packaged and stored prior to removal off Barrow Island. Sludge will be 
packaged in enclosed receptacles suitable for dispatch on supply barges and transported to 
the mainland where it will be disposed of to an approved CAPL disposal facility.  

CAPL have proposed both commissioning and time limited operations for the WWTP as part 
of the application. Commissioning of the plant is required to allow for calibration and 
inspection of equipment, seeding and establishment of the microorganism population required 
will also occur during this time.  

 Liquid waste facility (dewatering facility (Category 61)) 

A dewatering facility is required by CAPL to manage drill wastes produced outside the premises 
boundary at CO2 injection system pressure management drill centres DC-D and DC-E. 
Activities at these drill centres are regulated by the Department of Mines, Industry Regulation 
and Safety (DMIRS). The facility will separate the suspended solids and liquid within the drilling 
waste fluid for more efficient disposal. The facility will be located near the existing TWIP wells 
about 5.5 km east of the GGTP as seen in Figure 5 of the issued works approval.  

The dewatering facility is capable of processing approximately 500 - 1,000 bbls/day (24hr 
operation), and is proposed to include the following: 



 

Works Approval: W6772/2023/1  4 

• Four 500 bbl double skinned tanks;  

• a 450 bbl single skinned tank for fresh dilution water; 

• pre-constructed dewatering skid; 

• dual pod filtration unit; and 

• associated workshop, generator and double skinned diesel tank.  

Drilling fluids will be transported to the facility in a vacuum tanker and stored in double skinned 
tanks. Pre-mixed coagulating or flocculating agents will be used to aggregate solid particulates 
which are then removed from the fluid via a highspeed decanting centrifuge, a simplified process 
is depicted in Figure 2. If quality specifications are not met additional filtration will occur. The 
facility includes an onsite laboratory so raw water quality can be measured initially to inform 
chemical dosing requirements and treated water quality will be measured after the process to 
ensure disposal quality requirements are met. 

 

Figure 2: Liquid waste facility schematic  

Treated wastewater will be disposed of via deep well injection at the TWIP, prior to disposal 
the treated water will be tested to ensure the water is suitable for deep well injection. The 
testing parameters: Ph, total suspended solids and total recoverable hydrocarbons relate to 
well integrity requirements identified in the grant of the operational licence L9102/2017/1. 

Approximately 1,555 MT of sludge is expected to be produced per year. Solid waste will be 
packaged in plastic lined skip bins and transported to the waste transfer station to be stored 
before it is removed from Barrow Island on supply barges. Disposal will be to an appropriate 
CAPL approved and licensed waste disposal facility.  
 

 Crushing and screening (Category 12)  

Crushing and screening is proposed to occur at two locations, surrounding the Gorgon and 
Jansz Feed Gas Pipeline Right of Way and within the GGTP area as seen in Figure 2 of the 
issued works approval.  

A mobile plant is required to crush and screen material from trenching activities along the right 
of way to support installation of umbilicals. A plant will also be located within the GGTP and will 
crush and screen material sourced from trenching activities between the GGTP and DC-D to 
enable installation of an electrical cable to support power needs at DC-D. Raw excavated 



 

Works Approval: W6772/2023/1  5 

material and crushed material will be transported to and from the GGTP and where trenching 
activities are occurring in between the GGTP and DC-D which is outside the premises boundary.  

All material will be utilised, primarily to backfill trenches, if there is additional material it will be 
added to existing stockpiles within the GGTP. It is possible that both scopes of work will be 